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Fig. | Part Number Description Qty. | | Fig. | Part Number Description Qty.
1 | W=0001602 | 1ST FOLD TABLE TOP 1 38 | M—0001683 | STEP PULLEY IDLER 1
2 | M—0001638 | COVER—SWITCH SIDE 1 39 | M—0001682 | STEP PULLEY 1
3 | W—0001616 | PAPER STOP LOCKING BAR 2 40 | M—S010004 | 5133—25 EXT. E—RING 1
4 | W=0001615 | PAPER STOP 2 41| M—0001666 | LONG ROLLER SPRING 2
5 | M—S033064 | ON/OFF/MOMENTARY SWITCH | 1 42 | W—A001677 | FEED PULLEY 1
6 | M—S032007 | 8—-32 x 1/4 THUMB KNOB 4 43 | M—S008015 | 3/8 SAE FLAT WASHER 2
7 | M=S037094 | 10 BLD 4" FAN LEFT HD 1 44 | M—0001637 | COVER—NONSWITCH SIDE 1
8 | W=0001662 | MOTOR FAN COVER 1 45| M—S023052 | .139 X 6.37 X 83A BELT 1
9 | M—S037302 | 3/8 SHAFT COLLAR 1 46 | M—S010021 | 5555—37 GRIPRING, EXT. 1
10 | M—0001649 | CV7 FEED ROLLER 1 47 | M—S023051 | .139 X 6.25 X 83A BELT 1
11| W—=0001617 | FEED ROLLER SHAFT 1 48 | M—0001665 | SHORT ROLLER SPRING 2
12 | M—S014029 | 3/8 ID CLIP BEARING 2 49 | M—0001625 | CAPSTAN BEARING 8
13 [ W=1001608 | RIGHT SIDE FRAME 1 50 | M—S030052 | 1/2 DIA. RUBBER BUMPER 2
14 | M—S022124 | 30T 3MM HTD PULLEY 1 51| M—S030051 | GROMMET .25 ID x .44 OD 7
15 [ M—S010011 | 3/8 EXTERNAL "E” RING 2 52 | W—0001619 | PRESSURE ROLLER 5
16 | M—S018064 | 1/8 x 5/8 DOWEL PIN 1 53 | M—0001674 | INDEX PIN 1
17 | M—S035018 | STRAIN RELIEF 15—1 HEYCO | 1 54 | M—S019032 | 1/4x 3/8x .17 ID SPACER 4
18 | M—S037020 | 115V_USA LINE CORD 1 55 | W—AQ01676 | CAPSTAN ROLLER 1
18 | M—S037286 | EUROPEAN CORD 10 AMP 1 56 | W—0001675 | FEED DEFLECTOR 1
18 | M—S045177 | BRITISH LINE CORD 3 AMP 1 57 | W—0001601 | 1ST FOLD TABLE BOTTOM 1
19 [ W—1001671 | RIGHT PAPER GUIDE 1 58 | W—0001681 | TIE ROD 1
20 | M—0001642 | 1ST FOLD TABLE RULER 2 59 | M—0003104 | FEED TABLE PINS 1
21| W—A001669 | FEED TABLE ASSEMBLY 1 60 | M—S010002 | EXTERNAL RETAINING RING 1
22 | M—S008045 | #10 x 5/16 FIBER WASHER | 4 61| W—A001656 | CV7 A.C. MOTOR 110V 1
23 | W—I001670 | LEFT PAPER GUIDE 1 62 | M—S025055 | 140T 3MM HTD BELT 1
24 | M—S032008 | 8—32 THUMBKNOB 5 63 | M—0001633 | CAPSTAN DRIVE PULLEY 1
25 | M—S001021 | 10=32 X 1.25 PHL. PAN/HD| 1 64 | M—0001631 | SHAFT RETAINING RING 7
26 | M—S008087 | #8 FLAT WASHER 1 65 | W—=0001641 | GUIDE LOAD SPRING 1.
27 | M—S031096 | 1501X RETARDER SPRING 1 66 | M—S001117 | 8-32 x 5/8 TRUSS HEAD 4
28 | M—S007040 | 10=32 ELASTIC NUT 1 67 | W—AO01678 | TOP GUIDE ASSEMBLY 1
29 | W—0001672 | RETARDER HOLDER 1 68 | M—S031097 | 1/4 X 1 EXTENSION SPRING | 1
30 | M—S007008 | 10—32 HEX KEPS NUT 1 69 | W—A001684 | 1501X ANTISTATIC TINSEL 1
31| WRAQ03116 | RETARDER ASSEMBLY 1 70 | M—S018067 | 1/4 HAIRPIN CLIP 2
32| M—S001081 | 10-32 X 1 SLOT PAN HEAD [ 1 711 W—0001603 | 2ND FOLD TABLE BOTTOM 1
34 | M—0001664 | FOLD TABLE STUD 1 72 | W=0001604 | 2ND FOLD TABLE TOP 1
35 | M—S030045 | RUBBER FOOT 4 73 | M—0001643 | 2ND FOLD TABLE RULER 2
36 | W—0001612 | BASE PLATE 1 74 | W=0001611 | EXIT TRAY 1
37 | W=1001607 | LEFT SIDE FRAME 1 75 | W—0001668 | 2ND EXIT TRAY 1
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